Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzueia Teferia, Veracruz, Veracruz

Number / Ndmero

MILL TEST CERTIFICATE

15023300

C.P. 91697 MEXICO
{52) 229 989 1100 tal
(52} 229 989 1600 fax

Page / PAgina:

1/4

Customer / Cliente:

————— e
STOCK DISTRIBUIDORES

Customer’s Order / Orden Cliente - tem N°

Date / Dia: Jun 11 2015

—————
Customer's Reference/Referencia del cliente [Manufacturer's Works Order N° / Confirmacion de Venta

1: Longftudinal / Longitudinal
Req Max: Maximum Required / Maximo Requerido
LMax. Longitudinal Maximum / Méximo Longttudinal

RT; Room Temperature / Temperatura Amblente
Obt: Obtained / Obtenido
TMin: Transverse Minimum 7 Minimo Transversal

EUL: Extension Under Load Method
¥Y.5.: Yield Strength / Fluencia
TMax: Transverse Maximum / Méximo Transvarsal

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS
MINADOQ EN CALIENTE SIN COSTURA CONDUCCION
Standard or Specification / Normas o especificaciones. API SL ED4S Steel Grade / Grado de acerc.
B/X42-1.245/1.290 PSL1
Dimensions / Dimensiones. Schedule / Cédula Length / Longitud, Quantity / Cantidad. 91 Pes/pz Nominal Weight / Peso Nominal
1.90 X ¢.200 INCH 080 15.70/21.30 FT 3.63 LB/FT
48.30 X 5,10 MM 6.00/6.50 MTS 5,40 KG/M
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Speamen dimensions Test Y5, U.T.S. Y.5.
Condicién de la probeta Dimensiones de la probeia temp Unit / Unidad Unit / Unidad ! Elongation
Heat N° |Sample N° Ls Type Size Area G/MM2 KG/MM2 U.T.S. Alargamiento
Colada N°| Muestra N* Tipo | Ori Tamano Seccidn
Required/Requerido Req.
[TMin: Max. % in 2 inches
d TMax: Min.:
in: LMin: Obt.
mm mm2 : L Max: %
™ 742609 AGURAL | B S| L 13.04 X 5.18 G960 RT 30.7 1.0 0.60 32.50
742609 CR634/L B 85 L 13.03X 522 69.10 RT 327 502 0.65 31.50
742965 A4094/L B Ss L 13.00X 5.18 638.40 RT 321 423 .76 32.50
742965 ABCIVE B E L 12.44 X 5.&8. 64.10 RT 3_0.7 53.8 Q.57 28.50
Ls: Locatlon of the sample f Localizaclén de la muestra B: Body / Cuerpo $s: Strip specimen / Rectangular Ori; Crientation / Orientacidn

UTS: UHimate Tensile Strength £ Resistencia
EMin;: Lohgitudinal Minimum / Minimo Longitudinal
Min: Minimum / Minlmo

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat N° | Sample N° Bend Tesi
Colada M°] Muestra N° Ensayo de Curvado
742609 | A4084/L GOQD/BUEND
742609 § C8634/L GOOD/BUENQ
742965 | A4094/L GOGD /BUENO
742965 | A8031/L GOOD/BUENO
El certificado onginat posee impreso el Jogo

[ his certificate Is 1ssued by a computerized system and it is valid with elecironic signature  On the onginal ceriificate the trade-rivark green colored
“Tenans" 1s siamped  In case the owner of the original certificate would release a copy of it, he must atrest iis conforrnity 1¢ the onginal one taking

upon hitaseff the responeibiirty for any unfawful or not allowed use _ Any alteration and/or falsificuon will be subjected w the law

Este tertiicado se emite mediante sistema computarizado y es validada con firma electrénica.
Tenars color verde. En caso de que ef poseedor del certrficado entregue una copia, debera garantizar la conformidad con el onginat haciéndose

responsable por cualguier uso ilegal a indebido. Cualgmer alieraadn yio falsificacién estara sujeta & la ey
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXICO

MILL TEST CERTIFICATE

Number / Niimero

15023300 2/4

Page/ Pagina:

(52} 229 988 1100 tel
{52) 229 989 1600 fax

Date / Dia: Jun 11, 2015

© [Mantiacturer s Works Order N° 7 Confirmacion de venta

Clstorner 7 Clente: STOCK DISTRIBUIDORES TUstomer's Order / Orden Clianie - tem N° Customer’s Reference/Referencia del client
231918/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de preducto. %urface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

MINADOQ EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. API SLEDA4S Steel Grade / Grado de acero. Ends / Extremos. PLAIN END

B/X42-L245/L290 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Schedule 7 Cédula Length / Longitud. Quantity / Cantidad. 91 Pes/pz Nominat weight / Pesa Nominal
1.90 X 0.200 INCH 080 19.70/21.30 FT 3.63 LB/FT
48.30 X 5.10 MM LG.OO /6.50 MTS 15.40 KG/M

CHEMICAL COMPOSITION / COMPOSICION QUIMICA

Composition omposicion
C Mn Si Cr | Mo S P Ni v Cu Nb Ti
K] FRT
Heat T Max
Colada Min
Samnple N° P Max
AMuestra N° Iin
742609 H 17 89 24 7 4 2 11 | 140 2 140 1 2
A4084/L P 17 56 25 7 4 4 1 | 150 1 140 1 1
A4085/L P 17 9 25 7 4 4 11 | 1501 1 140 1 1
C8634/L P 17 20 26 7 4 3 10 |i1s0] 2 140 2 2
C86357L P 17 20 26 7 4 3 103150 2 140 2 1
742955 H 17 90 26 9 4 3 121140} 2 140 1 3
A4DS4/L P 17 90 | 28 8 3 4 13140 1 140 1 1
A4095/L P 17 20 | 28 8 3 4 12 | 1401 1 140 | 1 1
ABOILL P 17 88 5 8 3 3 11 | 140) 2 140 1 1
ABGIXL P 17 88 9 g 4 3 10 | 140] 2 130 i 1
Min Minimesn £ Minime

| H. Heat / Colada

P: Froduct / Producto

Max. Maximum / MéxImo

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

e T
MANUFACTURED BY TENARIS SILCOCTUB

This certiticate (s 1ssued by a compuiterized system and it 1s valid with electronic signature  On ihe anginal certificaie the trade-mark green colored
“Tenans” 1s stamped i case the owner of the ongiral certficate would release a copy of it, he musi attest its conformity to the enginal one taking

{upon himself the responsibiity for any unlawfui or noi allowed use Any alteration andfor falsification will be subjected to the law

Este certficada se emile mediante sistema computarizado y es vahdado ron firma electronica. El certificado original posee (mpreso el logo
Tenans color verde. En caso de que el poseedor del certificado entregue una copia, debera garantizar la conformidad cori el onginal haaéndose

responsable por cualquier use llegal o indebido. Cualquicr alteraadn y/o falsificacion estars sujeta a Ja ley.

DICA 777040
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Tenaris

Tubos de Acero de México, S5.A.
Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz

> - C.P. 91697 MEXICO
MILL TEST CERTIFICATE Number / Némero | Page/Pagina: (52) 229 989 1100 tel
52} 229 989 1600 f;
15023300 | 3/4 2 x
Date / Dia: Jun 11, 2,015
Customer / Cliente: STOCK DISTRIBUIDOQRES Custorner’s Order / Orden Cliente - tem N° Customer's Referenca/Referencia del cliente {Manufacturer’s Works Order N° / Cenfirmacion de Venta
231918/01
Manufacture Process / Proceso de fabricacion. Praduct Type / Tipo de producte. Surface / Superficie.
EAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. API 5L BD45 Steel Grade / Grado de acero, Ends / Extremos. PLAIN END
B/X42-1L245/L.290 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Schedule 7 Cédula Length / Longitud. Quantity 7 Cantidad. 91 Pcsipz Nominal Weight / Peso Nominal
1.90 X 0.200 INCH 080 18.70/21.30 FT 3.63 LB/FT
48.30 X 5.10 MM 6.00/6.50 MTS 13,40 KG/M

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Standard: AP1 5L Year: 2012 Revision: Ed;  Revision year: 45th

Standard: ASTM A 53-12  Yearn: 2012

Srandard: ASTM A 106 Year: 2013

Standard: ASME SA 53 Year: 2013

Srandard: ASME SA 106  Year- 2013

Standard: NACE MRO175 Year: 2003

STEEL GR. X42 PSL1, GR.B PSL1, ASTM ASME A/SA 106, A/SA 53

[NTERNALLY BARE, EXTERNALLY VARNISHED, WITH BLACK LACQUER.
NONDESTRUCTIVE TEST-EDDY CURRENT ACC. TO ASTM E309,

HOLE DIAMETER 1,1 mm max.: WITHOUT CBJECTIONS

NONDESTRUCTIVE TEST EMI ACC. TO ASTM E 570: WITHOUT OBJECTIONS

AFTER EMI INSPECTION, UNTESTED ENDS HAVE BEEN CUT QFF

MATERIAL ACC. TO ASME ITPART D TAB Y1

MATERIAL ACC, TQ NACE MR 01-75

VISUAL AND DIMENSIONAL CONTROL HAS BEEN CARRIED OUT WITH SATISFACTORY RESULT
STEEL 1S FULLY KILLED AND PRODUCED BY ELECTRIC FURNACE I'Q A FINE GRAIM PRACTICE
THE PRODUCT SUPPLIED IS IN COMPLIANCE WITH THE REQUIREMENTS OF THE ORDER.
SUPERFICIAL HARDNESS (Max 235 0}

HEAT SAMPLE SC LS SCALE VALL VAL2 VAL3

742965 A4094E AM B HBW 1500 151.0 152.0

742965 ABRD3L/L AM B HBW 153.0 154.0 155.0

742609 C8634L AM B HBW 149.0 1500 1520

742609 A4084/L AM B HBW 1520 152.0 1500

This certificate 15 1s5ued by a computerized systern and It Is valid with slectronic signature  On the anginal cerlificale the wrade-mark green colared
*Tenans” 1s stamped I case the awner of the ongnal certificate would refease a copy of It, Fre must attest ts conformiiy to the onginal one 1aking

upon himself the responsbility for any unlawdu) o not alknwed use Any alteravon and/or falsification will be subjected to the law

Este cerliiicado se emite mediante sistema computanzado y es vaidado con finma electronice. El certilicado onginal posee impreso el logo
Tenaris color verde. En caso de que el poseedor del ceruficado entregue una copia, deberd garantizar la conformidad con el onginat hacéndose

responsable por cualquier usa ilegal o indebido, Cualgurer alieracion ylo falsificain estars sujeta a la ley.

DICA777040
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Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracruz, Veracruz

MILL TEST CERTIFICATE

Number / Niimera | Page / Pagina:

15023300 4/4

C.P. 91697 MEXICO
(52} 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: Jun 11, 2.015

——
Customer’s Order / Orden Cliente - ltem N®

Customear s Reference/Referencia del Ciente | Mlanufacturer's Works Order N° 7 Confirmacion de venta

Customer / Cliente: STOCK DISTRIBUIDORES
231918/01
Manufaciure Process / Proceso de fabricacion. Product Type / Tipo de preducto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
MINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.

API 5L ED45

Steel Grade / Grada de acero.
BfX42-1245/1.290 PSLI

Dimensions / Dimensicnes. Schedule .'.Cédula
1.90 X 0.200 INCH 080 19.70/21.30 FT 3.63 LB/FT
48.30 X 5.10 MM 6.00 / 6.50 MTS 5.40 KG/M

Length / Longitud.

Quantity / Cantidad.

Ends / Extremos.
LISQ CORTE RECTO

PLAIN END

91 Pesipz

Nominal Weight / Peso Nominal

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

SC: SPECIMEN CONDITION
AM: AS MANUFACTURED
VAL: VALUE

LS: LOCATICN OF SAMPLE
B: BODY

TAMSA REF: 642936

HYDROSTATIC TEST: MPA 20.5 { 5 SECONDS ): SATISFACTORY

This is 1o certify that the praduct described here has been manufactured, sampled, tested, and inspected in accordance with purchaser order
requirements. This certificate is not a declaration of arigin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descnto ha side fabncado, muestreado, ensayado e Inspeccionade de acuerde
a los requisitos de s orden de compra, Este certificada ao es, jv puete ser usado, como una dedaracion de origen.

RIMENT SIGNATURE

TENARIS QUALITY DEP

R,

ol

DEPTQ B CERP FCION DE CALDAD
YAEL GARCIA HERNANDEZ

'
-
1

4

LN S RN
i f AN
CHIEF OF QUALITY CERTIFICATION DEPT
RESPONSABLE DEL DFPTQ DE CERTIFICACION DE CALIDAD

Rafael Gutiérrez De Velasco Magallanes

[This ceriificate 15 issued by a computerized system and it 1z valic with eleci-omic signature. On the onginal certificate the irade-mark green colored
*Teraris 15 siammped In case the owner of the onginal ceruficate would release a copy of it, he must attest 1ts confurmiiy it the onginal one taking

Este cerifficade se eimite rnedianie sisterna computarizado y es validade con ki electrdnica.
Tenans color vertle §n caso de que el paseedor del ceruficado entreque una copia, deberd garanizar la conformidad con el eaginal haciéndose

Tesponsable por cualguier uso ilegal o indebido. Cualgurer alteracidn yio falsificacion estara sujeta a la ley

El ceruficado onginal posze impreso el logo

upon himsei! the responsibdity for any unlawful or ot allowed use. Any alteration and/or falsification vall be subjected 1o the law

DICA 777 040



